

## Test Report

No.: SZTYR060305079/LP

Date: MAR 15, 2006

Page 1 of 1

MBW VERTIEBSGES. MBH  
TARPER STR. 2, D-24997 WANDERUP, GERMANY

Report on the submitted samples said to be ARTIFICIAL LEATHER – BALCK COLOR

Country of Origin : CHINA  
Country of Destination : EUROPE  
Sample Receiving Date : MAR 10, 2006  
Testing Period : MAR 10, 2006 TO MAR 15, 2006

Test Requested : Determination of DBP, BBP, DEHP, DINP, DNOP and DIDP contents in the submitted samples.

Test Method : With reference to ASTM Method Designation D3421-75. Analysis was performed by Gas Chromatography / Mass Spectrometry.

Test Results :

Phthalate	Black foam sheet	Detection Limit
Dibutyl Phthalate (DBP) Content	N.D.	0.005%
Benzylbutyl Phthalate (BBP) Content	N.D.	0.005%
Bis-(2-ethylhexyl) Phthalate (DEHP) Content	N.D.	0.005%
Diisononyl Phthalate (DINP) Content	N.D.	0.010%
Di-n-octyl Phthalate (DNOP) Content	N.D.	0.005%
Diisodecyl Phthalate (DIDP) Content	N.D.	0.010%
<hr/>		
Total (DBP+BBP+DEHP+DINP+DNOP+DIDP)	< 0.040%	---


Note: - N.D. = Not detected (lower than detection limit)

Remark: According to 1999/815/EC and its amendment 2005/84/EC, that:

1. Phthalates of DEHP, DBP and BBP shall not be used as substances or as constituents of preparations, at concentrations greater than 0.1% by mass of the plasticized material in toys and childcare articles.
2. Phthalates of DINP, DIDP and DNOP shall not be used as substances or as constituents of preparations, at concentrations greater than 0.1% by mass of the plasticized material in toys and childcare articles which can be placed in the mouth by children.

\*\*\* End of Report \*\*\*

Signed for and on behalf of  
SGS-CSTC Ltd.

  
Li Ying, Susan  
Section Manager

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at [www.sgs.com](http://www.sgs.com). Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 90 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.



SZL 447876